THE COMPTRAIN PROJECT

FINAL
REPORT




THE COMPTRAIN PROJECT

FINAL
REPORT

Submitted To

U.S. Environmental Protection Agency
Office of Water Program Operations

By

National Demonstration Water Project

July 1985



THE COMPTRAIN PROJECT: FINAL REPORT

Table of Contents

Page
Overview of the Project 1
Project Objectives 2
Comptrain Methodology 3
An Example of Change 8
The Comptrain Guide 11
Financial-Management Training 12
Conclusions and Recommendations 15
Exhibits
Exhibit I - The Comptrain States 4
Exhibit II - Comptrain Methodology 5
Exhibit III - Comptrain Diagnostic
Instrument Summary 6
Exhibit IV - Improvement Shown in Plants
Receiving Comptrain Assistance 9

Appendices

Appendix A - Computer Generated Plant Analyses
[...]
Length of es. clarifier (ft)
Width of es. clarifier (£ft)

Avg. depth of ea. clarifier (£ft)
Weir length of ea. clarifier (ft)




Fine Screen

Are fine screens befng used (yes or mo): NO

1f yes, answer the following questions:

Type of screen:

Number of screens:

Width (ft):
Eeight (ft)
Screening opening: (in):
Capacity ea. (MGD):

2. Secondary Clarification Input Data:

Circular Clarifiers
Clarifier Number £l ¥ £3 s 2 #5

Diameter of each clarifier (ft)
Avg. depth of ea. clarifier (ft)
Weir length of ea. clarifier (ft)

Rectangular Clarifiers

Clarifier Number £1 #2 £3 §4 £5
Length of ea. clarifier (ft) 52 52
width of ea. clarifier (ft) 13 13
Avg. depth of ea. clarifier (ft) 12 12
Weir length of ea. clarifier (ft) 24 24

. 3. Reactor(s) Imput Data:

Type of Reactor: circle the type of reactor shown below and indicate
the dimensions for each of the reactors

Activated Sludge/Extended Aeration

Circular Reactors (Aeration Basins)

Reactor Number 11 £2 £3 #4 £5
Diameter (ft)

Water depth (ft)

C-3



Rectangular Reactors (Aeration Basins)

Rezctor Number £l

£2

§3

#4

£5

Length of ea. basin (ft)
‘Width of ea. basin (ftr)
Avg. depth of ea., basin (ft)

Extended Aeration Oxidation Ditch
Ditch Number #1

f2

£3

#4

#5

Volume of ea. ditch (gal) 642,083

Contact Stabilization
Round Reaeration Tanks
Tank Number £l

£2

£3

£4

£5

Volume of ea. tank (MG)

Rectangular Reaeration Tanks
Tank Number £1

#2

£3

§4

£5

Length of ea. tank (ft)
Width of ea. tank (ft)
Avg. depth of ea. tank (ft)

Round Contact Tanks
Tank Number £1

#2

#3

#4

£5

Volume of ea. tank (MG)

Rectangular Contact Tanks
Tank Kumber £l

£2

#3

#4

£5

‘Length of ea. tank (ft)
Width of ea. tank (ft)
Avg. depth of ea. tank (ft)

C-4



Activated Bio-Filter (ART) .

Bio-tower media (circle one): Redwood, stacked plastic, packed plastic

Are bio~towers constant flow or constant recirculation:

Circular Bio-Filters 1 £2 #3 £#4

£3

Diameter of ea. bio-filter (£ft)
Depth of ez. bilo-filter (ft)
Flow rate (GPM)

Rectangular Bio-Filters fl £2 £3 #4

£5

Length of ea. bio-filter (£t)
Width of ea. bio-filter (ft)
Depth of ea. bio-filter (ft)
Flow rate (GPX)

Circular Aerztion Basins

Reactor Number #1 £2 #3 #4

#5

Diameter (ft)
Avg. depth (ft)

Rectangular Aeration Basins
Reactor Number £1 £2 £3 F4

£5

length of ea. basin (ft)

. Width of ea. basin (f1)

Avg. depth of ea. basin (ft)

Activated Sludge/Extended Aeration/Contact Stabilization/ARF

Type of aeration (circle one): diffused air, mechanical aeration

Tank Number £1 £2 £3 #4

£5

diffused: scfm/reactor
mechanical: hp/reactor 30 30

c-5



Single Stage Tricklirg Filter
Filter media (circle one): rock, stacked plastic, packed plastic

Are filters constant flow or constant recirculation:

Filter number £l £2 £3 #4 £5

Diameter of ea. filter (ft)
Depth of ea. filter (ft)
Flow rate (GPM)

Two Stage Trickling Filter

Primary Filter media (circle ome): rock, stacked plastic, packed plastic

Are filters constant flow or constant recirculation:

Primary Filter Number 2" #2 £3 #4 £5

Diameter of ea. filter (ft)
Depth of ea. filter (ft)
Flow rate (GPY)

Secondary Filter Media (circle ome): rock, stacked plastic, packed plastic

Are filters constant flow or constant recirculation:

Secondary Filter Number £1 £2 #3 £4 £5
Dizmeter of ea. filter (£ft)

Depth of ea. filter (ft)

Flow rate (GPY)

C-6



Rotating Biological Contactor (RBC)

Manufacturer of RBC units

Type of drive unit (air or mechanical)

No. of process trains

No. of stages per trainm

Stage No. 1 surface area/per stage

Stage No. 2 "
Stage No. 3 "
Stage No. 4 "
Stage No. & "

Stage No. 5 o

"

”

"

"

[ ————— — - — - S ——

Stage No. 6 " wo"

Example:

| 4nfiow i
No. 1 No. 1
No. 2 No.
No. 3 No.
Ro. & No. &
Ro. 5 No.
No. 6 Noi 6

to secondary clarifier

ft
fr
£t
ft
ft
34

_f:

In example there are two trains
with six stages in series. Stage
Kos. 1,2,3 in each train have
100,000 ft2 of surface area each
or a total of 600,000 square feet,
Stages Nos. 4,5,6 have & surface
area of 150,000 ft2 each or a
total of 900,000 fel.

c-7



4.

Sludge Digestion Input Data:
Anaerobic Digestion

Primary Digesters

Tank Number 1 2 #

#4

Volume of ezch primary digester

Are the digesters heated

Are the digesters mixed

Is there any type of thickening prior to digestion?

gallons

(yes or no)

(yes or no)

If so vhat kind

Secondary Digesters

Tank Number #1 £2 £3

£4

Volume of each digester

Can the digesters be heated

Can the digesters be mixed

Aerobic Digestion

Tank. Number #1 £2 #3

£4

Volume of each digester __ 52,820

gallons

(yes or no)

(yes or no)

gallons

Is there any type thickening prior to digestion? 1If so what type

No prior thickening.

C-8



NDWP 11

Winnsboro: Facility Operations

The operational staff is inexperienced in the operation of a facility of
this type. Two of the five operators are certified (1-C, 1-D), however, all
staff personnel are working to beccwme certified or upgrade their certification.
The staff appears capable of learning how to operate the facility. Overall
moral of the facility personnel is good.

At the time of evaluation, no process control scheme was being followed.
The lead operator had been at the facility less than three months and had not
instituted any process control testing to date. The same holds true for the
anaerobic sludge digestors. Conversations with sate regulatory personnel in-
dicate that the lead operator has made many improvements in the organization of
the facilities laboratory, offices, and shops. The plant grounds were very well
kept. Major equipment problems at the time of inspection centered around the
sand filters. The available information concerning the sand filters is incon-

sistent with the units as they are installed.



NDWP II

Winnsboro: Laboratory Evaluation

1)

Laboratory facilities:

Lacks a.convenient location for muffle furnace

Lacks proper 220 volt power plug for muffle furnace

Need file cabinets for lab records

Table and chair would be useful

Sample collection records should have each sample point designated in the log
books and type of sample and parameter to be collected at each point.

Laboratory equipment:

- Should be keeping A.M. and P.M. temperatu-z records on incubators and ovens
when in use

- A spare pH electrode should be kept

- The date electrodes are received and placed into service should be kept

- Winkler reagents for D.0. measurement are not dated. Sodium thiosatfate is
not standardized. This should be done monthly in triplicate and records
maintained.

- Another case of BOD bottles is needed

- Need to begin dechlorinating and reseeding BOD samples

- The analytical balance should be serviced and calibrated once per year.
Laboratory weights can be used to check performance of balance between ser-
vicing. :

- Desiccating material inside weighing chamber should be open to the
atmosphere. The desiccant should be routinely replaced and recharged by
drying in a 103° oven. Might want to use a color indicating desiccant.

- Need a thermometer graduated in 0.1°C increments for the fecal coliform
water bath

- Need an incubator, warm air for verification of fecal coliforms

- Need a wide field binocular microscope (10-30X) with fluorescent light for
counting fecal coliform plates.

- Need bacterialogical media for fecal coliform verification (Lauryl tryptase
and E.C. media)



-2-

- Need glassware for F.C. verification (culture tubes, fermentation tubes and
cups)

- Need small (100-200 ml1) wick mouth bottles, sterilized with dechlorinating
agent added, for fecal coliform sample collection

- Need to institute a quality control program for fecal coliform test: to

include sterility control checks, positive control test and verification
test



II.

1984 COMPTRAIE PROGRAM OBJECTIVES
CITY OF DAYTON WATER TREATMERT PLAKNT

TECHNICAL ASSISTANCE

A. Turbidity Compliance Problems
1. Prefilter turdidity

a.
b.
C.
d.
e.

Cleaning sedimentation tanks

Cleaning backwash basin

In-line turdidimeters

Cost of frequent backwashing

Chemical dosages and possible change in coagulent
aids

2. Jar Tests
B. Maintenance and Repair of Equipment
1. Preventive maintenance system
2. Maintaining chemical dosage equipment

a.
b.
c.

Lime and &alum
Fluoridation
Calgon

3. Pumps

al
b.

Raw water pumps
Backwash water basin return water pumps

C. Review Consulting Engineers' Feasibility Plan for
Distribution System

TRAINING

A. Chemical Dosages
1. Jar testing
2. Calibrating chemical feeders



TENNESSEE COMPTRAIN 1984

WATER TREATMENT SYSTEM ASSESSMENT

General

Facility Name Dayton WTP Design Population 6,000

Type of Plant Filtration Facility

Year Built (& Major Renovations) 1964

Town/County Dayton/Rhea

Operating Agency: Name City of Dayton - City Msanager

Official Jim Smith Telephone No. (615) 775-1817

Regulatory Agency Tennessee Department of Public Health

Permit No. PWS ID 000174

Major Pre-identified Non-compliance Areas 1. Occassional final

water turbidity violations. 2. CaC03 equilibrium. 3. Failure to

analyze for sodium and corrosivity. 4. Maintenance problems.

Water Treatment System

Water Supply

Source Description Tennessee River

Typical Characteristics on Records:

Raw Finished
Turbidity (NTU) (4-17) 0.45
avg. = 7T
Alkalinity (mg/1) 50 41 (phenolphthalein)
Hardness (mg/1l) 56 64
Organics Less than MCL
Total THM's Not applicable

Sodium (mg/1) Not sampled



Problems with Source Raw water turbidity is extremely variable
and quite high. |

Reporting Requirements

State Report (Attach copy) See State Reports (January-April, 1984)
Parameters Reported Water treated, turbidity, alkalinity, pH,
hardness, fluoride, chemicals used, filter operation data,

microbiological examination (total coliform): chlorine residusal.

"Sampling Methods Desciption: Type (grab or composite) Grab

Frequency and Location Raw, finished and pre-filter
(turbidity only) once per shift.

Analyses Techniques Turbidity - Hach Turbimeter 2100A, pH -
pH meter, hardness and alkalinity - titratiom, chlorine residual -
amperometric, total coliform - constant temp. bath

Laboratory Capabilities .State certified for turbidity analysis.

Analysis of all reEorted parameters.

Records sent in on time? Yes

Water Treatment Plant

Storage Reservoir: Capacity None Type_
Controls Manual operation Intake Structure Description 2

Influent pumps with bar screen.
Pumping to Plant: No. Available 2 No. Operating i

Capacity and Comments__ One high capacity (1400 gpm) and one low

capacity pump due to condition of second pump.
Design Conditions: Average Daily Flow 2.0 MGD

RS R .

Actual Water Usage 1.5 MGD Metering Description Finished

water meter - Badger

Y
Metering Calibration, Balance or Checks Not known

M



Gallons per customer per month: Design

Actual 16,600 gals/month

Chemical Addition: Type(s) of chemical & Purpose Alum -

coagulant aid, lime - pH adjustment, flouride - dental hygiene and

calgon - corrosivity control.

Dosages Lime - 12 mg/l; Alum - 30 mg/l; Flouride - 0.6 mg/l

Chemical Feeder Type Dry Feeders

Chemical Storage Capacity Dry bags of chemicsl

Rapid Mix Tank: Size & Volume 8'x 8" X 11'- 4' deep, 5,400 gals.

Mixer & Type Mechanical mixer - S5HP

Average Detention Time 5 minutes

Condition of Equipment & Comments Rapid mix

equipment is old.

Flocculation Basins: Size & Volume 76' x 15' x 11'- 4' deep,

100,000 gals.

Mixing, Baffling Arrangement Flocculator

paddle with {1 1/2 HP drive.

Detention Time 1.6 hrs.

Condition of Equipment & Comments Paddles

have been replaced this past month. Alum being fed intermittently

on manual basis, and a good floc was not forming.

Sedimentation Basins: Size & Volume 2 basins - (76'x 70' area)

437,700 gals.

Average Dentention time 7 hrs.

Overflow Rate (gpd/sf) 282 gpd/sq ft

Sludge Collection Drain valve to backwash

water basin.




Condition of Equipment & Comments: Sedimentation basin has 4 ft.

of mud on the bottom, but cannot be removed because the backwash

water storage tank is also full of mud. This effects water

turbidity.
Filtration: Size & Surface Area 12'- 6" x 14' = 175 sq ft each
Number of Tanks: Available 4
On-line 4
Type of HMedia Sand and anthraite.
Typical filtration rate = 1.5 gpm/sq ft
Backwash Procedure Once daily (2nd shift)
Loss of Head Gauge Gauges are not functional
Control System(s) When raw water pump capacity is
reduced, filters are backwashed.
Frequency of Backwashing ‘TPTwo filters, once per
24 hrs. at about 36 gpm/sq ft (20,000 gals/day)
Backwash Water Quality Very muddy, but not sampled.
Backwash Discharge To storage tanks. Supernatent
pumped back to influent.
Condition of Equipment & Comments Loss of head
gauges not functional. Finished water turbidity is
occasionally in violation of State standards.
Disinfection: Type Gas chlorinators

Number of Chlorinators 2 - Pre & Post chlorination

Type & Size of Injector_ 2" throat

Feed Rate 70 lbs/day - raw water,

45 1bs/day - clearwell.

Dosage(s) Pre chlorination = 5.6 mg/l

Post chlorination




Mixing Turbulence in pipes

Alarms None

Size of Cylinders One ton cylinders.

Cylinder Storage In chlorinator building.
Cylinder Replacement Technigque Two cyclinders

manifolded together.

Separate Chlorine Room Yes
Safety ("A" or "B" Kit) No

Type of Contact Chamber Clear Well
Contact Time 8 hrs.

Residual Readings 1.4 mg/l on top of filters and

2.9 mg/l to distribution system.

Loss of Weight Measurement Fairbanks Morse dual

cylinder scale.

Condition of Equipment & Comments In fair condition.

Fluoridation: Type Dry feeder

Number One

Mixing Procedures In-line injection to the

clearwell.

Dosage Rate About 0.5 - 1.0 mg/l, but equipment is

out of service since February, 1984

Residual Readings 1.1 mg/l finished water
Storage None on site
Condition of Equipment & Comments Equipment has

been out of service since February.

Distribution System (Attach Schematic):

Pumping: Number & Type_ Two high service pumps - vertical turbine

pumps from clearwell.




Capacity (Attach Pump Curve) 2 @ 1600 gpm each.

Number of Pumps in Service One

Pumping Schedule & Sequence Pumps are operated 24 hours

per day unless storage tanks are full and begin to

run over.

Power (HP) 200 HP each.

Condition of Pumps & Comments Pumps are in fair

condition.

Piping & Transmission: System Map Available? Yes at City Hall

Date(s) Installed Prior to plant construction in 1964.

Sizes and Types of Piping Mains are asbestos cement and

are 10 inches in diameter.

Minimum Pressure in System Minimum pressure is on the

other side of town, downstream of pressure relief valve.

Maximum Pressure 140 psig

Pressure Regulators Two on water loop in town.
Individual Honmes Newer homes are installing them.
Individual Metering Yes

Hydrant Description No information

Pressure Gauges None in system.

Leak Survey No survey has been conducted on water loss

in the system.

Equipment Available for Repairs? Normsally

Inventory Available Meters, valves and standard size
piping.

Pressure Problems in System Yes, maintaining pressure

at furthest point above 15 psig.

Highest Elevation No information




Lowest Elevation No information

Head Loss Conditions No information

Free C1 Residual Maintained 1.5 - 1.6 mg/l in

2
distribution system.

Storage Tanks: Number Two

Capacity of Each 500,000 gallons each.

Types Standpipe storage floating off the system.

Year(s) Constructed 1964

Elevations 1075 feet (both at same elevations

across town.)

Altitude (PRV) Values Two adjustable PRV'S in town to

regulate pressure at furthest point in system.

Describe Pumping Practices to Storage Trys to keep

storage tanks full to keep up with demand.

Changes in Elevation in Tank(s) Usually full.

Records None

Day & Night Levels

Days of Storage 16 hours in system.

Condition of Tanks One tank needs to be painted.

Can tanks provide water when service pumps are off? Yes

QOperation and Staffing: Hours Staffed per Day__ 24 hours/day.

N

Certification Superintendent is certified.

Certification Training of Operator(s) Operators have not
[...]
2. Assess ECO's - cost savings and payback periods

Long Term Planning

1. Equipment replacement and recommended capital
improvements program

2. Define alternatives for I/I problem

3. Review color discharge problem

TRAINING

Laboratory Training

1. BOD analysis

2. Suspended solids and volatile suspended solids

3. Maintenance of labd equipment

Process Control Techniques

1. Sludge blanket levels

2. Sludge wasting, settleability and DO measurements



N FW CONSULTANTS, INC.
310 W. Liberty Street

environmental consultants Mornissey Buiiding - Suite 714
Louisville, Kentucky 40202

502-589-3272

July 25, 1984

Mr. James M. Smith, Jr.
City Manager

City of Dayton

P.0. Box 226

Dayton, Tennessee 37321

Re: Comptrain Sampling Compliance Program
Dear Mr. Smith:

Based on my visit to the Dayton Wastewater Treatment Plant, I
feel that your highest priority should be +to establish a
representative, consistent compliance sampling program. The
elements of this recommended program consist of sampling on the
same day each week (regardless of the conditions prevailing on
that day), of sampling according to EPA recommended procedures
and of maintaining records as required in your NPDES permit.

This recommended procedure should result in data representative
of plant conditons and will provide you with an established
program, so that the Tennessee Department of Public Health should
be confident that the data actually represents plant performance.
It 1is also to your advantage to initiate & program like this to
verify self-monitoring compliance.

I will be in touch directly with the Chief Operator to assist in
setting wup this routine practice. It should be noted that
sampling on this routine basis should have a high priority at the
plent, and that only an emergency should interupt the schedule.

Attached is a copy of the EPA manual, "NPDES -Compliance Sampling
Manual", .for Mr. Snyder's use.

Sincerely,

Ml . Yebdlon

Neil A. Webster, P.E.
COMPTRAIN TERNESSEE
Field Director

cc: Mr. Agnew Jewell - Superintendent
Mr. Marvin Snyder - Chief Operator



Compliance Sampling Schedule
City of Dayton, Tennessee

1. Raw Sewage

2.

Sample

Final
Effluent

Location

Inlet box
at top of
screw pump.

Collection
chamber at
clarifier
effluent.

Type of
Sample

Composite (1)

Composite (1)

Frequency Handling
and and
Amount Preserving

Analysis

Monday
Wednesday
Friday

(3 days)
sample every
2 hours for
16 hours/day
200 mls per
sample.

Refrigerate
composite

Monday
Wednesday
Friday

(3 days)
Sample every
2 hours for
16 hours/day
200 mls per
sample.

Refrigerate
composite

TSS
BODS
Ammonia

TSS
BODS
Ammonia

Record

Keeping

Time, Date
Amount,
Location,
Individual
(See Part B
Monitoring
Procedures
Pg. 4 of 17
Dayton NPDES
Permit.)
Maintain re-
cords for 3
years.

Time, Date
Amount,
Location,
Individual
(See Part B
Monitoring
Procedures
Pg. 4 of 17
Dayton NPDES
permit.)
Maintain re-
cords for 3
years.



Compliance Sampling Schedule (con't.)

3. Final At the Grabd Monday -~
Effluent discharge Friday

point to (5 days)

the stream. Once per

day grab

sample -

2 liters.

Refrigerate
Perform fecal
coliform
within 6 hrs
of sampling.

Fecal
coliform,
D.0.,
chlorine
residual,
settleable
solids,

pH

Time, Date,
Amount,
Location,
Individual
(See Part B
Monitoring
Procedures
Pg. 4 of 17
Dayton NPDES
permit.)
Maintain re-
cords for 3
years.

(1) fThe raw sewage sample pump should be repaired in order to use the automatic sampler.

final effluent sampler can be used if construction does not affect the sample.

The



CCMPOSITE SAMPLE LO~

DATE-_

SAMPLE LOCATION B TIME ‘SAMPLE VOLUME OPERATOR COMMENTS
(Influent or Effluent) _SAMPLED COMPOSITED




TENNESSEE COMPTRAIN 1984

WASTEWATER TREATMENT SYSTEM ASSESSMENT

General
Facility Name Dayton WWTP Design Population 6,000
Type of Plant Complete mix extended aeration activated sludge.

Year Built (& Major Renovations) Start-up - January 1974

Town/County Dayton/Rhea

Operating Agency: Name City of Dayton - City Manager

Official Jim Smith Telephone No. (615) 775-1817

Regulatory Agency Tennessee Department of Health

Permit No. TN 0020478

Major Pre-identified Non-compliance Areas (ref. State letter

May 21, 1984) 1. Not running ammonia analysis. 2. Color in

effluent. 3. Chlorine residual analyzer not in service.

4., sampling deficiencies. 5. Excessive I/I.

Wastewater Treatment System

Permit Conditions: Discharge Requirements

BOD (mg/1) 10 (avg.) 20 (daily max.)
TSSs(mg/l) 30 (avg.) 45 (daily max.)
NE (mg/1) 10 (avg.) 15 (daily max.)
D.g. (mng/1) 5.0 Minimum

Fecal Coliform (count/100 mls) 200/100 mls

Receiving Stream Richland Creek Embayment @ Mile 2.3
(Attach NPDES Permit)




Description of Treatment Plant & Equipment
Hydraulics

Average Daily Flow (Design) 2.0 MGD (in 18 hrs.)

(Current) 1.88 MGD (Jan.- June 1984)

Maximum Daily Flow (Design) 2.67 MGD

(Current) 2.4 MGD

Minimum Daily Flow (Design)

(Current) 1.6 MGD

Peak Hourly Flow (Design)

(Current) 3.2 MGD

Collection System (Combined, Separate):

Combined sewer system

Seasonal Variation (explain) None except during wet

and dry season.

Average Influent Characteristics

BOD : Design (mg/1) 220
’ Current (mg/l) 167 mg/l (Jan.- June 1984)

TSS: Design (mg/1) 220
Current (mg/l) 178 mg/l (Jan.- June 1984)

Types of Waste

¢ Domestic 60%

¢ Infiltration/Inflow Very high during rain

% Industrial Waste 40%

Types of Industrial Waste Dye manufacturer,

hoisery mill, sink manufacturing

Connected Population Greater than 6,300




Processes Description (attach schematic diagram of all unit
processes)

Preliminary Treatment

Bar Screens

* Number One

* Dimensions 36" across the channel.
* Openings 1 1/4"

* Flow-through Velocity About 1.5 fps

* Method of Cleaning (Manual/Mechanical) Manual

Cleaning Frequency Three times per shift.

* Daily Volume of Screenings Trash can full.,

* Disposal Hauls to local landfill.

¥ Comments The raw sewage influent flow is split

between the bar screern and comminutor. There is an

excessive amount of rags and debris in the plant.

Comminutors
¥ Type Worthington
* Dimensions 35" across and 57" high.

* Hydraulic Capacity of Each Unit 0.5 MGD to 11 MGD

* Comments Comminutor is maintained in service.

Grit Removal

* Type of System Aerated grit channel.

* Yydraulic Capacity 2.67 MDG (7 min. - 24 secs.

detention time.)

*¥ Dimensions 12ft x 12ft 10ft deep

* Volume of Grit Pumps with air eductor.

* Velocity (Average) 0.04 fps

* Disposal To landfill




* Comments Only removes grit once every three months

and maybe scouring grit off the bottom.

Flow Measurement Influent
* 1Type of Device Parshall flume
* PRecordings Local indicator and remote circular

chart recorder.

Primary Treatment
Clarifiers

*  Number None

* Surface Area

* Depth

*  Volume

*¥ VYeir Overflow Rate

* Surface Settling Rate

* Scum Collection Method

* (Comments

Sludge Pumping

*¥ Number

*# Method of Control

* (Capacity & HP

* (Comments




Secondary Treatment

Activated Sludge

*

*

Number of Basins Two

Volume 1.08 MG

Hydraulic Detention Time 13 hrs @ 2.0 MGD.

F/M Ratio 1.19 1lbs BOD5/1lb MLSS/day

Mixed Liquor (MLSS) and Volatiles (MLVSS)

Avg. MLSS = 1670 mg/l (No volatiles)

Sludge Residence Time Approximately 4-5 days

Describe Operating Control Procedure Measures

DO twice daily, wastes according to MLSS concentra-

tion (about 1 hr/day), checks settleability and

punps RAS according to solids carryover in clarifier

Type of Aeration Diffused air

(Mechanical)

* Number

* HP

* Rated Capacity

* Dissolved Oxygen Levels

(Diffused Air)

* fType of Diffusers Chicago pump (discfusers)

*# Number of Compressors Two

* Type of Compressor Hoffman centrifugal

* (Capacity 3500 scfm @ 7 psig

* Hp 200 HP each (one on line)

*¥ Estimated Oxygen Transfer Efficiency About 5%

* Dissolved Oxygen Levels 5.0 mg/1




* Air Limitation Problems Cannot throttle bdlowers

any lower to save energy.

* Control of Air System Inlet air butterfly valve.

* (Condition of Equipment & Comments Diffused air

equipment seems to be in over-gll good condition.

Trickling Filter Process

*

*

Media Type Not applicable.

Surface Area

Media Depth

Hydraulic Loading

Organic Loading

Recirculation Ratio

Recirculation Pump Capacity

Troubleshooting (Ponding, etc.)

Secondary Clarifiers

*

*

Number Two

Type (Rectangular or Circular) Rectangular
Weir Loading Rate 7250 gpd/ft

Surface Area 440 sq ft/day

Solids Loading Rate 7 lbs/sq ft/day
Hydraulic Loading 450 gpd/sq ft
Detention Time 4.7 hrs.

Sludge Collection System Chain and flight collector to

hopper at influent end.

Return Sludge Pump(s) Capacity Three pumps - 500 gpm

each.




# Pump Control Three pumps used between 2 tanks.

*

*

Waste Sludge Pump Capacity Wastes off RAS line.

Wasting Schedule Wastes sludge for about 1 hour each

day to control MLSS concentration.

Waste Sludge Problems Metering on wasting rate may not

be accurate. Wastes entire amount in one hour.

Comments (Short circuiting or bulking problems) Good

settleability for MLSS, however there is a problem in

pumping RAS evenly from each clarifier. Without a

sludge judge to measure sludge blankets, operator

observes solids carryover from one clarifier before

changing pumping rate.

Disinfection

Contact Basins

¥  Number None (under construction)

*  YVolume

*¥ Detention Time

Chlorinator

* (Chlorinator Capactiy (0 - 500 1lbs/day)

* Ejector Type Process water pressure eductor.

* Teed Control Based on chlorine residual in effluent.

* Dosage Rate 3 mg/l

# Chlorine Residual O - 1 mg/l at discharge point.

* Cylinder Size & Storage 1 ton cylinders

*¥ Alarms Low chlorine pressure from ton cylinder.

* Loss of Weight Control Reads scale daily.

* GSeparate Building Yes




* safety ("A" or "B" Kit) No "B” kit available, but

there is a self-contained breathing apparatus.

Cylinder Replacement Electric hoist used to replace

cylinders. Two cylinders can be manifolded together.

* TFecal Coliform Count Usually 100/100 mls

* Comments Chlorine contact basin, currently under

construction, will assist in controlling dosage.

Solids Handling
Sludge Generation

Primary None

Secondary 90,000 gals/day or 4,000 lbs/day

Describe Solids Handling Processes and Design

1. Two aerobic digesters - DO maintained at 7.0 mg/l

and is supernated daily by pumping to influrent

(700 gpm pump). Digested sludge is pumped to drying

beds with 250 gpm pump. TS and TVS are monitored once

per week. Data on TS and TVS is questionable (i.e. TS

7.0 VS = 80-90%). Capacity = 0.2 MG, Detention Time

L}

8 days, Volatile Solids Loading O = .11 1bs VS/cu ft.

2. Sand dry beds - Five beds for a total surface area of

10,000 sq ft. Dewatered sludge is hauled by City of

Dayton Street Department.

Ultimate Disposal of Sludge

Contract Hauling No

Location of Disposal Site_ Farmland or sites in the City

of Dayton.

Description of Disposal Practice_ Dried or liquid sludge

is disposed of on land.




Permit for Land Spreading? In the process of applying

for permit from the State of Tennessee.

Alternative Future Sludge Disposal Methods Not known

By-Passing Capability: For Preliminary or Primary (Frequency,

Duration, % of Flow) No

For Secondary (Frequency, Duration, % of Flow) No

By-Pass Reporting Sent in monthly to State report

(See attached)

System By-Passing At the 1lift station during the

heavy rain.

Reporting to EPA Yes

Average Effluent Characteristics (Attach past 6 months of State Report)

Characteristics: BOD (mg/l) 6
TSSS(mg/l) 6
Ammonia (mg/1l) Not measured
Dissolved Oxygen 5.1 mg/l

Sampling Methods (Daily, Weekly, Monthly, Grab or Composite) Raw

sewage sampler pump for automatic sampler is out of service. Grabd

samples taken once/hour, three days/week by Chief Operator. Final

effluent sampler is usable when effluent pumps are in service, but

due to construction, it is not used.

State Inspection Reports (Attach latest report)__(January 18, 1984)

Compliance Sampling Inspection

1. Infiltration/Inflow excessive 2. Color discharge 3. Capacity

problem 4. Sampling problems 5. Plant is understaffed.

Laboratory Capability

Describe Equipment and Testing Apparatus Chief Operator performs

laboratory analysis. BOD5 analysis, TSS, TS, TVS, pH, DO and fecal




coliform. Problems experienced with anaytical balances.

Quality Assurance Program Description Marginal. The State requires

the Plant to do 104 spikes and duplicates for each sample are done.

Operator should check seeded vs. unseeded on effluent.

Process Control (Attach Control Practices)

Activated Sludge Process Control Description (i.e., settleablility,
SRT, F/M, D.0., O.U.R.'s, Bulking Sludge Measures

settleability and DO'S. Does not control process according to SRT or

F/M.

Process Knowledge Chief Operator is a self trained Class III

operator and has never had formal training. A definite need exists

for specific on-site training in sampling, analytical procedures and

process control.

Record Keeping (Attach CoPies) Refer to attached sheets which

outline daily analysis and duties to be performed.

Process Control Problems 1. Proper control of wasting rate, RAS rate,

DO, sludge blankets and sampling are needed.

Administrative Support Appears to be okay, except for training and

possible additional staffing needs.

Operation and Staffing

Hours Staffed Per Day 16 hrs/day - 7 days/week

Number of Operators 1 Chief Operator, 3 Operators

Organizational Structure City Manager - Superintendent of water and

wastewater and Chief Operator.

Certification(s) Chief Operator - Class III and one Class I operator.

Certification Training No formal training st Murfreesboro training

center by any operators.




Describe Over-all Operator Duties Chief Operator does sampling and

all laboratory work. Determines process control decisions and super-

vises operators. Operators remove rags from pumps, bar rack, and

gates, wastes sludge, records chlorine levels, skims tanks, cleans

areas and checks 1lift stations.

Work Order System (Attach Copy) None in existence - Chief Operator

informs superintendent of needed repairs.

Maintenance: Preventive Maintenance Fills oilers, lubricates botitom

bearing in influent screw 1lift pump, and checks

equipment.

Restoring Equipment Back in Service Most critical

equipment is kept in service.

Tools & Inventory Appears to be adequate.

Planning & Schedule There is no established priority

system.
Manuals: Plant O&M Manual Yes, a complete two volume set.
Equipment Catalogs Manufacturers' information is in the

0 & M Manuals.

Housekeeping Kept up routinely.

Safety Practices No formal program exists and no formal training has

been received.

Budget Preparation - Who helps prepare annual budget?_ Superintendent

and City Manager (see attached budget).

Preliminary List of Compliance Problems

1. Sampling - technique and record keeping.

2. Analytical procedures.

3. Dye discharge to stream.

4. Infiltration/Inflow.




Collection System

Pumping Stations: Controls Level control - wet well.
Alarms None
By-passing Yes during heavy rains - reported to
State.
Location North drainage basin.
Numbers One 1ift station.
Condition & Documents Pumps are o0ld and are

being replaced this year along with new station.

Piping Sizes 8"

Gravity of Force Mains Mostly gravity fed to plant.

Possible H2S Problem(s) Yes, a severe odor problem exists at

the plant and has been documented as H2S problem.

Type of Pipes Concrete, clay

Manhole Entry Procedures No established procedures and rare

entry into manhole.

Emergency Planning A sectiorn in the 0 & M Manual addresses this

situation for standby -power generator (170 kw) and natural disasters.

Planning: Capacity The City faces many problems with the plant right

now in terms of capacity, infiltration/inflow, pretreatment,

staffing and compliance with discharge regulations.

Future Standards No anticipated change.

Regulations on Hand




A. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

During the period beginning the effective date of this permit and